
 

Approve Deny Signatures Date 

X  
Jinsu Kim 

Jinsu Kim / Environmental Engineering Specialist March 14, 2022 

x  
Maria D. Bebenek for 

Daniel W. Martin, P.E. / Environmental Engineer Manager March 17, 2022 

x  Maria D. Bebenek 

Maria D. Bebenek, P.E. / Program Manager March 17, 2022 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0027189 

Facility Type Municipal APS ID 276153 

Major / Minor Major Authorization ID 1378843 

a 
Applicant and Facility Information 

a 

Applicant Name Lower Allen Township Authority   Facility Name Lower Allen Township WWTP  

Applicant Address 120 Limekiln Road   Facility Address 120 Limekiln Road   

 New Cumberland, PA 17070-2428   New Cumberland, PA 17070-2428  

Applicant Contact Brian Kauffman  Facility Contact Brian Kauffman  

Applicant Phone (717) 774-0610  Facility Phone (717) 774-0610  

Client ID 41367  Site ID 252334  

Ch 94 Load Status Not Overloaded  Municipality Lower Allen Township  

Connection Status No Limitations  County Cumberland  

Date Application Received December 2, 2021  EPA Waived? No  

Date Application Accepted December 15, 2021  If No, Reason 
Major Facility, Pretreatment, Significant 
CB Discharge 

 

Purpose of Application NPDES Renewal w/re-rating.  

a 

 

Summary of Review 

Lower Allen Township Authority (LATA) has applied to the Pennsylvania Department of Environmental Protection (DEP) for 
reissuance of its NPDES permit.  The permit was last reissued on May 5, 2017 and became effective on June 1, 2017.  The 
permit will expire on May 31, 2022.  LATA has also applied for an WQM permit amendment to modify the design capacity of 
the existing treatment plant.  This NPDES permit renewal will incorporate this modification and the WQM permit amendment 
application will be separately reviewed.   
 
It is recommended that the NPDES permit be drafted.      
 
Sludge use and disposal description and location(s):  Sludge is processed onsite prior to being land applied under PAG073519 
or sent to other facility (Harrisburg WWTP) 
 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP  
 

2 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 7.5  

 Latitude 40º 13' 33.95"  Longitude -76º 51' 31.47"  

 Quad Name Steelton  Quad Code 1731  

 Wastewater Description: Treated Sewage  

 Receiving Waters Susquehanna River  Stream Code 06685  

 NHD Com ID 56404165  RMI 68.3  

 Drainage Area 24300  Yield (cfs/mi2) 0.1328  

 Q7-10 Flow (cfs) 3,227   Q7-10 Basis USGS gage no. 01570500  

 Elevation (ft) 291  Slope (ft/ft) N/A  

 Watershed No. 7-E  Chapter 93 Class. CWF, MF  

 Existing Use None  Existing Use Qualifier N/A  

 Exceptions to Use N/A  Exceptions to Criteria N/A  

 Assessment Status Impaired  

 Cause(s) of Impairment pH, PCB, pathogens  

 Source(s) of Impairment Unknown  

 TMDL Status N/A  Name   

 Nearest Downstream Public Water Supply Intake Wrightsville Borough Municipal Authority  

 PWS Waters Susquehanna River    Flow at Intake (cfs) N/A  

 PWS RMI 43.54  Distance from Outfall (mi) 24.76  

       

 
Drainage Area 
A drainage area upstream of the outfall is estimated to be 24,300 sq.mi, according to USGS StreamStats available at 
https://streamstats.usgs.gov/ss/.  
 
Stream Flow 
The USGS gauging station no. 01570500 is located approximately 2.5 miles upstream of the outfall.  It is an active station 
where the drainage area is estimated to be 24,100 sq.mi.  The latest USGS report provides low flows of 3,020 cfs (Q1-10), 
3,200 cfs (Q7-10), and 3,690 cfs (Q30-10) at this station.  As shown below, this information has been correlated with the 
outfall drainage area to calculate estimated low-flows at the outfall:  
 

Low-Flow Yield = Q7-10 gauge / Drainage Area gauge = 3200 cfs / 24100 sq.mi = 0.1328 cfs/sq.mi 
Q7-10 site = Low-Flow Yield x Drainage Area site = 0.1328 cfs/sq.mi x 24,300 sq.mi = 3,227 cfs 

 
Other flows have been calculated in the same manner and are determined to be: 3,045 cfs (Q1-10) & 3,720 cfs (Q30-10). 
 
Susquehanna River 
Under 25 Pa Code §93.9o, Susquehanna River has protected designated water uses of warm water and migratory fishes.  
No special protection water is impacted by this discharge.  DEP’s 2020 integrated water quality report shows that the river 
near the vicinity of the discharge point is determined to be impaired for pH as a result of unknown source(s).  This 
determination was made in 2018 and identified as a Category 5 impairment in which waters listed as this category would 
require the development of a Total Maximum Daily Load (TMDL).  A TMDL has not yet been developed to address this 
impairment.    The river has also been assessed for fish consumption uses and is determined to be impaired for PCBs as a 
result of unknown source(s).  Just upstream of the outfall, the river also has been assessed for recreational uses and is 
determined to be impaired for pathogens as a result of unknown source(s).  Both PCB and pathogen impairments are also 
listed as Category 5 impairments; yet, no TMDL has been developed to address these impairments as of the date of this 
fact sheet.     
 
Water Supply Intake 
The nearest downstream public water supply intake is Wrightsville Borough Municipal Authority on the Susquehanna River, 
located approximately 25 miles from the outfall.  Considering nature of discharge and its distance to the intake, the discharge 
is not expected to impact the water supply intake.  Steelton’s intake is located just opposite side of the river; therefore, the 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP  
 

3 

discharge is not expected to impact this intake as well.  All of the above information has been considered in developing 
appropriate permit requirements to protect the receiving water.   
 
 

  Treatment Facility Summary 

a 

Treatment Facility Name: Lower Allen WWTP 
 

WQM Permit No. Issuance Date 

2170410 02/03/1971 

2199408 11/19/1998 

2170410 (amendment) 07/24/2001, 11/05/2004, 07/29/2008, 07/21/2011 

2101411 01/30/2002 

2112403 04/25/2012 

2170410 05/05/2017 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 
Secondary With Total 
Nitrogen Reduction Activated Sludge Ultraviolet Disinfection 

See comments 
below 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

See comments below See comments below Not Overloaded Aeration/Thickening Land Application 

 
Lower Allen Wastewater Treatment Plant located 120 Limekiln Road, New Cumberland currently serves Lower Allen 
Township/Shiremanstown Borough (51%), Upper Allen Township (31.78%), Department of Corrections SCIC (10.50%), and 
Fairview Township (6.72%) areas.  All sewer systems are 100% separated.  The discharge is to Susquehanna River via 
Outfall 001.  This outfall also serves discharges from Fairview Township North WWTP (PA0081868).  Stormwater Outfall 
002 was eliminated as of late 2011.  The facility has previously completed the biological nutrient removal (BNR) upgrade 
(Five Step Kruger BNR Process) in which the current treatment process, according to the application, is as follows: 

 
Influent Wet Well/Pump Station → Primary Clarifier Distribution Box → Primary Clarifiers (2) → Aeration Tank Distribution 

Box → Aeration Trains (2) including primary anoxic zones (2), oxic zones (2) and secondary anoxic zones (2) → Final 
Clarifiers (3) → UV Disinfection Tank → Outfall to Susquehanna River  

 
LATA proposed a paper rerate of the design hydraulic capacity from 10.5 MGD to 13.5 MGD as part of the submitted WQM 
permit amendment.  Also, LATA requested a reduction in design organic loading capacity from 14,700 lbs BOD5/day to 
10,000 lbs BOD5/day.  No change is proposed for the annual average design flow which is 7.5 MGD.  More details will be 
discussed in the internal review and recommendation report (IRR) prepared for the WQM permit amendment.   
 
Solids generated from the treatment system are processed through Autothermal Thermophilic aerobic digestion (ATAD), 
Storage Nitrification Denitrification Reactor (SNDR), sludge thickeners (2) and centrifuges (2).  All sludge is land applied 
(permit nos. PAG073519, PAG083510).     
 
Aluminum Sulfate is used for phosphorous control, ferrous sulfate is used for dewatering process, and sodium hypochlorite 
is used for disinfection back-up and for scrubber no. 1. 
 
The current renewal application lists the following three (3) significant industrial users contributing industrial wastewater to 
the system: 
 

• Dairy Farmers of America – Dairy Product Processing: Hot Bottled Drinks; 134,000 GPD (including +/- 1,500 GPD of 
sanitary)    

• The Warrell Corporation – Sugar Processing: Candy and Nut Roasting; 11,200 GPD (including +/- 1,000 GPD of sanitary) 

• Supply Chain Facility at Yetter Court – Meat Processing: Beef and Pork cutting and repacking; 61,650 GPD (including 
+/- 11,500 GPD of sanitary)   

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP  
 

4 

LATA is currently implementing an EPA approved pretreatment program.  The draft permit will therefore include permit 
conditions requesting the permittee to continue the implementation of its pretreatment program.       
 
 

Compliance History 

a 

Summary of DMRs: A summary of past 12-month DMR data is presented on the next page.   

Summary of Inspections: 11/05/21: Brandon Bettinger, DEP Water Quality Specialist, conducted a routine inspection; 
no violation was identified at the time of inspection.   
02/03/21: Brandon Bettinger conducted an administrative inspection of Chesapeake Bay 
nutrient monitoring.  No issues were found at the time of inspection.   
02/10/20: Michael Benham, former DEP Water Quality Specialist, conducted a routine 
inspection and noted that the entire facility appeared clean and well maintained.   
11/12/19: Michael Benham conducted an incident inspection in response to a reported 
sanitary sewer overflow.   
01/02/19:  Michael Benham conducted a routine inspection.  No issues were found at the 
time of inspection.   

Other Comments: Since the last permit reissuance, there were three (3) permit violations (8/14/2017, 4/16/2019 
and 12/14/2021).  These violations have been resolved and closed.   
 
There is one open violation associated with this facility identified by SCRO Storage Tank 
Program on February 24, 2021 for failure to comply with UST system monthly operation and 
maintenance walkthrough inspections.  A draft permit cover letter will indicate that the permit 
may not be finalized until all violations are resolved and closed.     

 
 
 

 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP 

 

5 

Effluent Data 

 
DMR Data for Outfall 001 (from November 1, 2020 to October 31, 2021) 

 
Parameter OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 

             Flow (MGD) 
Average Monthly 6.444 8.19 5.562 6.280 4.706 5.407 6.607 6.595 6.055 6.147 5.345 3.946 

Flow (MGD) 
Daily Maximum 7.570 15.160 6.61 8.530 6.4 6.470 9.090 10.070 8.990 7.040 9.770 5.280 

pH (S.U.) 
Minimum 7.4 7.2 7.2 7.4 6.4 6.6 7.0 7.1 7.1 7.1 6.8 7.0 

pH (S.U.) 
Maximum 8.0 8.1 8.1 8.0 7.8 8.0 7.9 8.1 8.1 8.4 8.3 8.5 

DO (mg/L) 
Minimum 7.4 7.0 6.7 6.9 7.0 7.7 8.3 8.3 8.8 8.3 8.2 7.3 

CBOD5 (lbs/day) 
Average Monthly 83 155 86 82 62 69 83 143 145 119 105 74 

CBOD5 (lbs/day) 
Weekly Average 101.9 204.6 143.4 116.3 83.5 77.6 106 218.3 163.3 126.3 125.5 88.8 

CBOD5 (mg/L) 
Average Monthly 1.5 2.4 1.8 1.6 1.6 1.5 1.5 2.6 2.8 2.4 2.5 2.2 

CBOD5 (mg/L) 
Weekly Average 1.9 3.3 2.4 1.9 2.0 1.6 1.7 3.1 3.0 2.5 3.0 2.6 

BOD5 (lbs/day) 
Raw Sewage Influent  
Average Monthly 6802 7589 6031 6386 6147 6437 6672 7805 6284 6327 5391 6126 

BOD5 (lbs/day) 
Raw Sewage Influent  
Daily Maximum 9392 15482 8959 9669 9835 10489 8544 23517 7758 8177 7226 12949 

BOD5 (mg/L) 
Raw Sewage Influent  
Average Monthly 123 111 123 110 122 124 117 128 124 120 124 177 

TSS (lbs/day) 
Average Monthly 229 637 < 232 < 282 186 < 124 < 144 < 305 304 262 217 < 142 

TSS (lbs/day) 
Raw Sewage Influent  
Average Monthly 5373 4974 4926 5032 4588 5198 6160 4910 5154 5008 4553 4628 

TSS (lbs/day) 
Raw Sewage Influent  
Daily Maximum 8070 6193 7046 7759 6800 6886 13061 7710 7897 7119 9283 8329 

TSS (lbs/day) 
Weekly Average 362.9 783 512.6 384.7 265 < 141.8 < 161.3 531.4 351.4 322.5 280.2 153.7 

TSS (mg/L) 
Average Monthly 4.1 9.8 < 5.0 < 5.3 4.6 < 2.7 < 2.6 < 5.5 5.8 5.2 5.0 < 4.4 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP 

 

6 

Parameter OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 

TSS (mg/L) 
Raw Sewage Influent  
Average Monthly 97 73 100 87 92 101 107 80 101 95 104 132 

TSS (mg/L) 
Weekly Average 6.3 12.4 8.8 6.7 6.3 < 2.9 < 3.0 7.5 6.7 6.8 5.6 5.6 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean < 2.3 2.8 < 2.9 3.5 < 2.7 < 1.5 < 1.0 2.2 2.7 1.6 2.7 3.1 

Fecal Coliform 
(CFU/100 ml) 
Instantaneous 
Maximum 27.1 9.9 7.5 1.0 13.7 3.1 1.0 7.5 6.4 4.2 20.7 6.4 

UV Intensity (µw/cm²) 
Minimum 24.69 25.50 25.02 25.06 25.14 25.11 24.42 25.04 24.92 25.05 24.48 25.20 

Nitrate-Nitrite (mg/L) 
Average Monthly 2.43 2.951 2.222 2.159 2.423 2.228 2.233 2.327 2.83 3.26 3.87 3.27 

Nitrate-Nitrite (lbs) 
Total Monthly 4106.7 5633.2 3214.6 3453.1 2749.3 3122.9 3712.9 4053.2 4060.3 5198.6 5108.4 3200.9 

Total Nitrogen (mg/L) 
Average Monthly < 3.74 < 4.319 < 3.454 < 3.406 < 3.575 < 3.272 < 3.273 < 4.089 < 3.9 < 4.29 < 5.08 < 4.4 

Total Nitrogen (lbs) 
Effluent Net  
Total Monthly < 6319 < 8301.4 < 4991.4 < 5439.5 < 4083.1 < 4580.5 < 5427.5 < 6951.1 < 5616.4 < 6826.4 < 6733.8 < 4321.9 

Total Nitrogen (lbs) 
Total Monthly < 6319 < 8301.4 < 4991.4 < 5439.5 < 4083.1 < 4580.5 < 5427.5 < 6951.1 < 5616.4 < 6826.4 < 6733.8 < 4321.9 

Total Nitrogen (lbs) 
Effluent Net  
Total Annual  < 98935           
Total Nitrogen (lbs) 
Total Annual  < 66671           
Ammonia (lbs/day) 
Average Monthly 3.5 5.86 4.15 6.71 2.6 2.34 3.33 4.13 4.09 < 3.9 3.20 2.21 

Ammonia (mg/L) 
Average Monthly 0.064 0.093 0.090 0.133 0.067 0.051 0.061 0.076 0.08 < 0.077 0.077 0.069 

Ammonia (lbs) 
Total Monthly 107.7 175.8 128.7 208.1 78 72.8 99.7 128 114.6 < 122 99.4 65.9 

Ammonia (lbs) 
Total Annual  < 1357           
TKN (mg/L) 
Average Monthly < 1.31 < 1.37 < 1.23 < 1.25 < 1.15 < 1.04 < 1.04 < 1.76 < 1.07 < 1.03 < 1.22 < 1.14 

TKN (lbs) 
Total Monthly 2213.3 < 2668.2 < 1776.8 < 1986.4 < 1333.8 < 1457.6 < 1714.7 < 2897.9 < 1556.1 < 1627.8 < 1625.4 < 1121 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP 

 

7 

Parameter OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 

Total Phosphorus 
(lbs/day) 
Average Monthly 26.4 49.2 17.4 22.1 18.8 16.3 20.4 19.3 21.4 21.0 19.9 17.4 

Total Phosphorus 
(mg/L) 
Average Monthly 0.484 0.760 0.373 0.427 0.495 0.361 0.368 0.346 0.408 0.41 0.467 0.519 

Total Phosphorus (lbs) 
Effluent Net  
Total Monthly 817.2 1474.6 538.6 684.3 562.9 504.8 610.8 598 599.8 650.9 616.1 523.3 

Total Phosphorus (lbs) 
Total Monthly 817.2 1474.6 538.6 684.3 562.9 504.8 610.8 598 599.8 650.9 616.1 523.3 

Total Phosphorus (lbs) 
Effluent Net  
Total Annual  13704           
Total Phosphorus (lbs) 
Total Annual  7721           

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP 

 

8 

Existing Effluent Limits and Monitoring Requirements 

 
Tables below summarize effluent limits and monitoring requirements specified in the current permit.   
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Daily 
Maximum Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Flow (MGD) Report Report XXX XXX XXX XXX Continuous Measured 

pH (S.U.) XXX XXX 6.0 XXX 
9.0 
Max XXX 1/day Grab 

Dissolved Oxygen XXX XXX 5.0 XXX XXX XXX 1/day Grab 

UV intensity (µw/cm²) XXX XXX Report XXX XXX XXX 1/day Measured 

CBOD5 1564 
2502 

Wkly Avg XXX 25.0 40.0 50 3/week 
24-Hr 

Composite 

BOD5 
Raw Sewage Influent Report Report XXX Report XXX XXX 3/week 

24-Hr 
Composite 

Total Suspended Solids 1877 
2815 

Wkly Avg XXX 30.0 45.0 60 3/week 
24-Hr 

Composite 

Total Suspended Solids 
Raw Sewage Influent Report Report XXX Report XXX XXX 3/week 

24-Hr 
Composite 

Fecal Coliform (CFU/100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1000 3/week Grab 

Fecal Coliform (CFU/100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2000 
Geo Mean XXX 10000 3/week Grab 

Ammonia-Nitrogen Report XXX XXX Report XXX XXX 3/week 
24-Hr 

Composite 

Total Phosphorus 125 XXX XXX 2.0 XXX 4.0 3/week 
24-Hr 

Composite 

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type Monthly Annual Monthly 
Monthly 
Average Maximum 

Instant. 
Maximum 

Ammonia--N Report Report XXX Report XXX XXX 3/week 
24-Hr 

Composite 

Kjeldahl--N Report XXX XXX Report XXX XXX 2/week 
24-Hr 

Composite 

Nitrate-Nitrite as N Report XXX XXX Report XXX XXX 2/week 
24-Hr 

Composite 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP 

 

9 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type Monthly Annual Monthly 
Monthly 
Average Maximum 

Instant. 
Maximum 

Total Nitrogen Report Report XXX Report XXX XXX 1/month Calculation 

Total Phosphorus Report Report XXX Report XXX XXX 3/week 
24-Hr 

Composite 

Net Total Nitrogen (3) Report 114,154 XXX XXX XXX XXX 1/month Calculation 

Net Total Phosphorus (3) Report 15,221 XXX XXX XXX XXX 1/month Calculation 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP 

 

10 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 7.5 

Latitude 40º 13' 33.34"  Longitude -76º 51' 30.94" 

Wastewater Description: Sewage Effluent 

 
 
Technology-Based Limitations 
 
The facility is subject to secondary treatment standards found in 25 Pa. Code § 92a.47 and 40 CFR § 133.102.  These 
standards are as follows:  
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 
Comments: These standards apply, subject to water quality analysis and BPJ where applicable.  
 
 
Water Quality-Based Limitations 
 
CBOD5, NH3-N and Dissolved Oxygen (DO) 
WQM 7.0 version 1.0b is a water quality model designed to assist DEP to determine appropriate permit requirements for 
CBOD5, NH3-N and DO.  DEP’s technical guidance no. 391-2000-007 describes the technical methods contained in the 
model for conducting wasteload allocation analyses and for determining recommended limits for point source discharges.  
A multiple discharge analysis is necessary as there are a number of facilities located in the close vicinity of LATA’s discharge 
that have similar effluent characteristics.  Accordingly, upstream dischargers including Norfolk Southern (PA0009229; 0.5 
MGD), New Cumberland Borough STP (PA0026654; 1.25 MGD) and Lemoyne Borough STP (PA0026441; 0.9 MGD) are 
included in the analysis.  The design flow of Fairview Township STP (PA0081868) was also added to LATA’s design flow 
since these two municipalities share the same outfall (0.726 MGD + 7.5 MGD = 8.226 MGD).  All of these facilities are 
located within 2 miles from each other.  Facilities having discharge points located other side of the river were excluded from 
this analysis considering the mixing/dilution condition of the river.    
 
The model assumes immediate and complete mixing of the discharge with the receiving water within the stream reach but 
this assumption is likely invalid when the discharge is to Susquehanna River.  It is therefore necessary to adjust low-flows 
to reflect the site-specific mixing condition.  DEP SCRO has been consistently using one-fourth of the original Q7-10 of the 
river in water quality analysis for a number of facilities located in the lower Susquehanna River basin.  This approach 
assumes that one-fourth of the river flow is completely mixed with the discharge within the given stream reach.  This method 
will also be used in the analysis for Norfolk Southern, New Cumberland Borough and Lemoyne Borough’s discharges.  The 
model was utilized and the output showed that all permit requirements are still appropriate.  No change is therefore 
recommended.   
 
Toxics 
DEP’s Toxics Management Spreadsheet (TMS) was utilized using effluent sample results reported on the application.  The 
TMS output shows a routine monitoring is needed for Total Aluminum and Total Zinc as effluent concentrations exceeded 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP 

 

11 

10% of the recommended WQBEL but no reasonable potential is determined.  As a result, the requirement to monitor for 
Total Aluminum and Total Zinc will be included in the permit.   
 
Total Residual Chlorine 
Since LATA currently uses sodium hypochlorite as a back-up disinfection method, Total Residual Chlorine (TRC) effluent 
levels must be controlled at the time this chemical product is being used.  DEP’s TRC_CALC excel worksheet was therefore 
utilized to determine appropriate effluent limits for Total Residual Chlorine (TRC).  The worksheet output recommended an 
average monthly limit of 0.29 mg/L and instantaneous maximum limit of 0.96 mg/L.  Since it is used as back-up, the following 
Part C condition will be included in the draft permit:  
 
“In the event that chlorine or chlorine-contained product is used for backup disinfection, the permittee must notify DEP prior 
to initiating use of that product.  The permittee shall also monitor Total Residual Chlorine (TRC) concentrations in the effluent 
on each day in which the product is used.  When the product is used, TRC concentration in the effluent shall not exceed 
0.29 mg/L (30-day average) and 0.96 mg/L (Instantaneous Maximum).  Samples shall be collected at the location identified 
in Part A.I.A of the permit.  The results shall be submitted as an attachment to the Discharge Monitoring Report (DMR).” 
   
 
Best Professional Judgment (BPJ) Limitations  
 
Total Phosphorus  
For Total Phosphorus (TP), the current NPDES permit requires the permittee to comply with average monthly and 
instantaneous maximum (IMAX) limits of 2.0 mg/L and 4.0 mg/L, respectively.  These limits were previously established 
based upon the fact that the loading from this facility likely exceeds the minimum 0.25% contribution requirement per DEP’s 
technical guidance no. 391-2000-018.  Total Phosphorus (TP) is still a parameter of concern for all sewage treatment 
facilities in the Chesapeake Bay watershed; therefore, these limits are still necessary to protect both local receiving water 
and Chesapeake Bay watershed.  The relaxation or removal of these limits is also prohibited by EPA’s anti-backsliding 
regulation found in 40 CFR § 122.44(l)(1).       
     
Dissolved Oxygen  
A minimum of 5.0 mg/L for D.O. is an existing effluent limit and will remain unchanged in the draft permit as recommended 
by DEP’s SOP.  This requirement has also been assigned to other major sewage facilities in the region.  5.0 mg/L is taken 
directly from 25 Pa. Code § 93.7(a) (i.e., water quality criteria for WWF waters) and it is also determined to be appropriate 
according to water quality modeling.            
 
 
Additional Considerations 
 
Flow Monitoring Requirement 
The requirement to monitor the volume of effluent will remain in the permit per 40 CFR § 122.44(i)(1)(ii).   
 
Influent Monitoring Requirement 
As a result of negotiation with EPA, the existing influent monitoring reporting requirement for TSS and BOD5 will be 
maintained in the draft permit.  This requirement has been consistently assigned to all municipal wastewater treatment 
facilities.   
 
E. Coli Monitoring Requirement 
DEP’s SOP no. BCW-PMT-033 recommends a routine monitoring for E. Coli in all new and reissued sewage permits.  As 
a result, a monthly monitoring requirement for E. Coli will be included in the permit given the facility’s design flow is greater 
than 1.0 MGD.   
       
Total Dissolved Solids (TDS) 
TDS and its associated solids including Bromide, Chloride, and Sulfate have become statewide pollutants of concern.  The 
requirement to monitor these pollutants must be considered under the criteria specified in 25 Pa. Code § 95.10 and the 
following January 23, 2014 DEP Central Office Directive:  
 
 For point source discharges and upon issuance or reissuance of an individual NPDES permit: 
 

-Where the concentration of TDS in the discharge exceeds 1,000 mg/L, or the net TDS load from a discharge 
exceeds 20,000 lbs/day, and the discharge flow exceeds 0.1 MGD, Part A of the permit should include monitor and 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP 

 

12 

report for TDS, sulfate, chloride, and bromide.  Discharges of 0.1 MGD or less should monitor and report for TDS, 
sulfate, chloride, and bromide if the concentration of TDS in the discharge exceeds 5,000 mg/L. 

  
- Where the concentration of bromide in a discharge exceeds 1 mg/L and the discharge flow exceeds 0.1 MGD, 
Part A of the permit should include monitor and report for bromide.  Discharges of 0.1 MGD or less should monitor 
and report for bromide if the concentration of bromide in the discharge exceeds 10 mg/L. 

 
-Where the concentration of 1,4-dioxane (CAS 123-91-1) in a discharge exceeds 10 µg/L and the discharge flow 
exceeds 0.1 MGD, Part A of the permit should include monitor and report for 1,4-dioxane.  Discharges of 0.1 
MGD or less should monitor and report for 1,4-dioxane if the concentration of 1,4-dioxane in the discharge 
exceeds 100 µg/L. 

 
The sample result shows that effluent contains a TDS concentration level of 544 mg/L and 1,4-dioxane of <0.5 µg/L.  The 
net TDS load (effluent TDS minus influent TDS) is calculated to be -1,557 lbs/day.  As a result, the requirement to monitor 
for these parameters is not needed.  For Bromide, the permittee reported the effluent concentration of 1.1 mg/L.  Given the 
size of this facility and the above-referenced directive, a routine monitoring will be included in the permit.           
 
Local Watershed Total Maximum Daily Load (TMDL) 
Although the discharge is located in a stream segment that is impaired for pH (aquatic life uses), pathogens (recreational 
uses) and PCB (fish consumption uses), a TMDL has not been developed to address these impairments; therefore, no 
TMDL has been taken into consideration during this review.  PCB is not a typical parameter of concern for sanitary 
wastewater facilities and the application for major sewage facilities does not require sampling for PCBs.  LATA has not had 
any issue with meeting pH and fecal coliform effluent limits which are secondary treatment standards and has not had any 
issue with operating the current UV system.  DEP has therefore determined that no further permit requirements are 
necessary to address these impairments.         
 
Chesapeake Bay TMDL 
Chesapeake Bay TMDL identifies the necessary pollution reductions of nitrogen, phosphorus and sediment across 
Delaware, Maryland, New York, Pennsylvania, Virginia, West Virginia and the District of Columbia and sets pollution limits 
necessary to meet applicable water quality standards in the Chesapeake Bay and its tidal tributaries.  In order to meet these 
reduction goals, DEP has developed multiple plans for years including Chesapeake Bay Tributary Strategy (12/2004), Phase 
1 Watershed Implementation Plan (January 2011), Phase 2 Watershed Implementation Plan (March 2012), and Phase 3 
Watershed Implementation Plan (August 2019).  More details on these plans are available at www.dep.pa.gov.          
 
As part of Phase 3 Watershed Implementation Plan, Phase 3 Watershed Implementation Plan Wastewater Supplement was 
developed to provide an update on Chesapeake Bay TMDL implementation activities for point sources and current 
implementation strategy for wastewater.  The following Cap Loads, annual effluent net mass load limits, specified in this 
document will be included in the draft permit:  

 

 
NPDES 

Permit No. Phase 

 
 

Facility 

Latest 
Permit 

Issuance 
Date 

Permit 
Expiration 

Date 

Cap Load 
Compliance 
Start Date 

TN Cap 
Load 

(lbs/yr) 

TN 
Offsets 

Included 
in Cap 
Load 

(lbs/yr) 

TP 
Cap 
Load 

(lbs/yr) 

TN 
Delivery 

Ratio 

TP 
Delivery 

Ratio 

PA0027189 1 

Lower 
Allen 

Township 
Authority 05/05/2017 05/31/2022 10/1/2015 114,154  15,221 0.951 0.436 

 
These Cap Loads were based on the original design flow of 6.25 MGD as no remaining nutrient capacity is available for 
sewage dischargers and expansion will not result in any increase in Cap Loads.   
 
LATA is currently authorized to use 200 lbs of TN as the TN offset based on the connection of eight (8) retired on-lot sewage 
disposal systems (8 EDU * 25 lbs/EDU).  No further offsets request has been received since the last permit reissuance.  
Therefore, LATA will continue to be authorized to use 200 lbs as TN offsets toward compliance with the TN Cap Load.  The 
permit will continue to include the following note:   
 
“The permittee is authorized to use 200 lbs/year as Total Nitrogen (TN) Offsets toward compliance with the Annual Net TN 
mass load limitations (Cap Loads), in accordance with Part C of this permit.  These Offsets may be applied throughout the 

http://www.dep.pa.gov/


NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP 

 

13 

Compliance Year or during the Truing Period.  The application of offsets must be reported to DEP as described in Part C. 
The Offsets are authorized for the following pollutant load reduction activities: 
 

• Connection of 8 on-lot sewage disposal systems to the public sewer system after January 1, 2003, in which 25 lbs/year 
of TN offsets are granted per connection.” 

 
Stormwater Requirements  
Stormwater discharges from any POTWs (SIC Code 4952) described in 40 CFR § 122.26(b)(14)(ix) require coverage under 
an NPDES permit.  DEP’s standard Part C stormwater requirements and best management practices (BMPs) for POTWs 
will be included in the permit.    
 
UV Monitoring 
DEP’s Standard Operating Procedure (SOP no. BPNPSM-PMT-033) recommends a routine monitoring of Ultraviolet (UV) 
transmittance or intensity when the facility is utilizing an UV disinfection system in lieu of chlorination to ensure proper 
operation and maintenance requirement and ask permittees to demonstrate the effectiveness of UV disinfection system.  
This is a reasonable approach and has been assigned to other facilities equipped with similar technology.  Accordingly, UV 
monitoring will continue to be included in the permit.    
 
Monitoring Frequency and Sample Type 
Unless otherwise specified throughout this fact sheet, monitoring frequencies and sample types are derived from the 
“NPDES Permit Writer’s Manual” (362-0400-001) and/or BPJ. 
 
Mass Loading Limitations 
All effluent mass loading limits will be based on the formula: design flow x concentration limit x conversion factor of 8.34.  
The increased hydraulic design capacity did not result in higher mass load effluent limits as the annual average design flow 
remains unchanged.            
 
Anti-Degradation Requirements 
All effluent limitations and monitoring requirements have been developed to ensure that existing instream water uses and 
the level of water quality necessary to protect the existing uses are maintained and protected. 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP 

 

14 

Whole Effluent Toxicity (WET) 

 
For Outfall 001,  Acute    Chronic WET Testing was completed: 
 

 For the permit renewal application (4 tests). 
 Quarterly throughout the permit term. 
 Quarterly throughout the permit term and a TIE/TRE was conducted. 
 Other:       

 
The dilution series used for the tests was: 100%, 60%, 30%, 7%, and 3%.  The Target Instream Waste Concentration 
(TIWC) to be used for analysis of the results is: 7%. 
 
 
Summary of Four Most Recent Test Results  
 
NOEC/LC50 Data Analysis 
 

Test Date 

Ceriodaphnia Results (% Effluent) Pimephales Results (% Effluent) 

Pass? * 
NOEC 

Survival 
NOEC 

Reproduction LC50 
NOEC 

Survival 
NOEC 

Growth LC50 

June 2021 100 100                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                   100 100  Yes 

August 2020 100 30  100 100  Yes 

August 2019 30 30  100 100  Yes 

August 2018 100 100  100 60  Yes 
*  A “passing” result is that which is greater than or equal to the TIWC value. 

 
Is there reasonable potential for an excursion above water quality standards based on the results of these tests?  (NOTE 
– In general, reasonable potential is determined anytime there is at least one test failure in the previous four tests). 
 

 YES    NO 
 
Comments: DEP’s WET Analysis Spreadsheet is attached to this fact sheet.   
 
 
Evaluation of Test Type, IWC and Dilution Series for Renewed Permit 
 
Acute Partial Mix Factor (PMFa): 0.007  Chronic Partial Mix Factor (PMFc): 0.047 
 
1. Determine IWC – Acute (IWCa): 
 

(Qd x 1.547) / ((Q7-10 x PMFa) + (Qd x 1.547)) 
 
[(7.5 MGD x 1.547) / ((3227 cfs x 0.007) + (7.5 MGD x 1.547))] x 100 = 33.93% 
 
Is IWCa < 1%?  YES    NO  (YES - Acute Tests Required OR NO - Chronic Tests Required) 
 
 
Type of Test for Permit Renewal: Chronic 

 
2b. Determine Target IWCc (If Chronic Tests Required) 
 

(Qd x 1.547) / (Q7-10 x PMFc) + (Qd x 1.547) 
 
[(7.5 MGD x 1.547) / ((3227 cfs x 0.047) + (7.5 MGD x 1.547))] x 100 = 7.2% = 7% 

 
3. Determine Dilution Series 
 
 (NOTE – check Attachment C of WET SOP for dilution series based on TIWCa or TIWCc, whichever applies). 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township WWTP 

 

15 

Dilution Series = 100%, 60%, 30%, 7%, and 3%. 
 
 
WET Limits 
 
Has reasonable potential been determined?   YES    NO 
 
Will WET limits be established in the permit?   YES    NO 
 
If WET limits will be established, identify the species and the limit values for the permit (TU). 
 
N/A 
 



3800-PM-BPNPSM0011    Rev. 10/2014  

Permit Permit No. PA0027189 

 

16 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Daily 
Maximum Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Flow (MGD) Report Report XXX XXX XXX XXX Continuous Measured 

pH (S.U.) XXX XXX 6.0 XXX 
9.0 
Max XXX 1/day Grab 

Dissolved Oxygen XXX XXX 5.0 XXX XXX XXX 1/day Grab 

UV intensity (µw/cm²) XXX XXX Report XXX XXX XXX 1/day Measured 

CBOD5 1564 
2502 

Wkly Avg XXX 25.0 40.0 50 3/week 
24-Hr 

Composite 

BOD5 
Raw Sewage Influent Report Report XXX Report XXX XXX 3/week 

24-Hr 
Composite 

Total Suspended Solids 1877 
2815 

Wkly Avg XXX 30.0 45.0 60 3/week 
24-Hr 

Composite 

Total Suspended Solids 
Raw Sewage Influent Report Report XXX Report XXX XXX 3/week 

24-Hr 
Composite 

Fecal Coliform (CFU/100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1000 3/week Grab 

Fecal Coliform (CFU/100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2000 
Geo Mean XXX 10000 3/week Grab 

Ammonia-Nitrogen Report XXX XXX Report XXX XXX 3/week 
24-Hr 

Composite 

Total Phosphorus 125 XXX XXX 2.0 XXX 4.0 3/week 
24-Hr 

Composite 

Total Aluminum Report 
Report 

Daily Max XXX Report 
Report 

Daily Max XXX 1/month 
24-Hr  

Composite 

Total Zinc Report 
Report 

Daily Max XXX Report 
Report 

Daily Max XXX 1/month 
24-Hr  

Composite 

Bromide Report 
Report 

Daily Max XXX Report 
Report 

Daily Max XXX 1/month 
24-Hr  

Composite 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

17 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type Monthly Annual Monthly 
Monthly 
Average Maximum 

Instant. 
Maximum 

Ammonia—N Report Report XXX Report XXX XXX 3/week 
24-Hr 

Composite 

Kjeldahl—N Report XXX XXX Report XXX XXX 2/week 
24-Hr 

Composite 

Nitrate-Nitrite as N Report XXX XXX Report XXX XXX 2/week 
24-Hr 

Composite 

Total Nitrogen Report Report XXX Report XXX XXX 1/month Calculation 

Total Phosphorus Report Report XXX Report XXX XXX 3/week 
24-Hr 

Composite 

Net Total Nitrogen  XXX 114,154 XXX XXX XXX XXX 1/month Calculation 

Net Total Phosphorus  XXX 15,221 XXX XXX XXX XXX 1/month Calculation 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

18 

 

 

Tools and References Used to Develop Permit 
a 

 WQM for Windows Model (see Attachment      ) 

 Toxics Management Spreadsheet (see Attachment      ) 

 TRC Model Spreadsheet (see Attachment      ) 

 Temperature Model Spreadsheet (see Attachment      ) 

 Water Quality Toxics Management Strategy, 361-0100-003, 4/06. 

 Technical Guidance for the Development and Specification of Effluent Limitations, 362-0400-001, 10/97. 

 Policy for Permitting Surface Water Diversions, 362-2000-003, 3/98. 

 Policy for Conducting Technical Reviews of Minor NPDES Renewal Applications, 362-2000-008, 11/96. 

 Technology-Based Control Requirements for Water Treatment Plant Wastes, 362-2183-003, 10/97. 

 
Technical Guidance for Development of NPDES Permit Requirements Steam Electric Industry, 362-2183-004, 
12/97. 

 Pennsylvania CSO Policy, 385-2000-011, 9/08. 

 Water Quality Antidegradation Implementation Guidance, 391-0300-002, 11/03. 

 
Implementation Guidance Evaluation & Process Thermal Discharge (316(a)) Federal Water Pollution Act, 391-
2000-002, 4/97. 

 Determining Water Quality-Based Effluent Limits, 391-2000-003, 12/97. 

 Implementation Guidance Design Conditions, 391-2000-006, 9/97. 

 
Technical Reference Guide (TRG) WQM 7.0 for Windows, Wasteload Allocation Program for Dissolved Oxygen 
and Ammonia Nitrogen, Version 1.0, 391-2000-007, 6/2004. 

 
Interim Method for the Sampling and Analysis of Osmotic Pressure on Streams, Brines, and Industrial Discharges, 
391-2000-008, 10/1997. 

 
Implementation Guidance for Section 95.6 Management of Point Source Phosphorus Discharges to Lakes, Ponds, 
and Impoundments, 391-2000-010, 3/99. 

 
Technical Reference Guide (TRG) PENTOXSD for Windows, PA Single Discharge Wasteload Allocation Program 
for Toxics, Version 2.0, 391-2000-011, 5/2004. 

 Implementation Guidance for Section 93.7 Ammonia Criteria, 391-2000-013, 11/97. 

 
Policy and Procedure for Evaluating Wastewater Discharges to Intermittent and Ephemeral Streams, Drainage 
Channels and Swales, and Storm Sewers, 391-2000-014, 4/2008. 

 Implementation Guidance Total Residual Chlorine (TRC) Regulation, 391-2000-015, 11/1994. 

 Implementation Guidance for Temperature Criteria, 391-2000-017, 4/09. 

 Implementation Guidance for Section 95.9 Phosphorus Discharges to Free Flowing Streams, 391-2000-018, 10/97. 

 
Implementation Guidance for Application of Section 93.5(e) for Potable Water Supply Protection Total Dissolved 
Solids, Nitrite-Nitrate, Non-Priority Pollutant Phenolics and Fluorides, 391-2000-019, 10/97. 

 
Field Data Collection and Evaluation Protocol for Determining Stream and Point Source Discharge Design 
Hardness, 391-2000-021, 3/99. 

 
Implementation Guidance for the Determination and Use of Background/Ambient Water Quality in the Determination 
of Wasteload Allocations and NPDES Effluent Limitations for Toxic Substances, 391-2000-022, 3/1999. 

 Design Stream Flows, 391-2000-023, 9/98. 

 
Field Data Collection and Evaluation Protocol for Deriving Daily and Hourly Discharge Coefficients of Variation (CV) 
and Other Discharge Characteristics, 391-2000-024, 10/98. 

 Evaluations of Phosphorus Discharges to Lakes, Ponds and Impoundments, 391-3200-013, 6/97. 

 Pennsylvania’s Chesapeake Bay Tributary Strategy Implementation Plan for NPDES Permitting, 4/07. 

 SOP:       

 Other:       

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

19 

Attachments 
 

1. StreamStats  
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

20 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

21 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

22 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

23 

2. WQM 7.0 ver. 1.1 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

24 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

25 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

26 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

27 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

28 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

29 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

30 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

31 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

32 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

33 

 
 
 

3.  



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

34 

4. Toxics Management Spreadsheet 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

35 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

36 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

37 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

38 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

39 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

40 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

41 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

42 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

43 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

44 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

45 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

46 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

47 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

48 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

49 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

50 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

51 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

52 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

53 

5. Whole Effluent Toxicity Analysis Spreadsheet 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

54 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

55 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

56 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027189 
Lower Allen Township STP 

 

57 

 


